4208 &
4211

SERIES

8 HP Tractor
Mg, No, 1690840

11 HP Tractor
Mz, No. 1690843

11 HP Tractor
Mfg. No. 1690909

36" Ro Mower
Mig. No. 1690833

Simplicity



Product identitication:

When ordering parts, keep your products serial humber and manutacturer's number in mind. Varations may ccourin
a part between early and later medel progucts, causing the product serial number to be listed in the parts descriptior
whenever thesa variations occur.

Record your L.D. numbers here for quick, future reference.
Product Mig. No. SiN

Mower Mfg. No. 5/N

Attention:

Standard torques appearin a chart at the end of the manual, while important individual torques are given on specific
parts drawings.

CRITICAL and MAJOR notations point out important facts or instructions which relate to perscnal safety and proper
machine operaticn. Any CRITICAL notation which may appear in this bock, pinpoints characteristics which, if
not properly followed, can create a safety hazard. Any MAJOR notation which may appear in this book, marks
characteristics which, if not properly followed, may result in ope rating failure, shortened product life, or greatly
reduced guality of the unit.

For your convenience, assembly notes are included in parts drawings {o assist in repair and assembly of unit.

NOTE: Speclications may change without notice.

SIMPLICITY PRODUCTS FOR THE PROPER CARE OF EQUIPMENT
These genulne Simpliclly praducts will help the owner extond the life of his equipment.

OILS - SPECIFICALLY BLENDED OF HIGH QUALITY BASE
OILE & ADDITIVES.

Special Worm Gear {Rolicul) O for use in all tillers and
snowlhrowars with worm gear auger drive. Required for
protection of brass gears and mating parts. Case of 12 Quarts,
_Part #1685140, Individual Quarts 118065,

Hulfl-l'-‘urpuae Hydraullc/Transmilaslon Cil for use in mast
hydraulic applications. and hydrostatic and gear
. transmissions. Specific Simplicity applications: Al hydro-
static transmigsions, all bevel gear cases, ali Brozdmoor,
Landiord, Sovereign, 4000, 6000, 7000 transmissions {except
Peertess Gear Transmissions). {Mot used in SunStar tractor
transmigsion.) Case of 12 Quarts, Part #1685516, 2% Gallon
Contalner, Parl #16855349,

2-Cycle Engine Oll. 2 premiam {ubricant for all 2-cycle air-
cooled engines. Case of 12 Parl #1885517.

SAE 5W 30 SF/CD Cold Weathsr Englne Ol for use in all four
ey¢le and diesel engines at A0° temp. and under. Case of 12
Clusrts, Part # 16ES576.

SAE 15W40 SF/CD Engine Oil for gas and diesel engines,
warrm waather; see¢ engine manufacturer recommendations.
Cage of 12 Quarts, Part #1685554,

Grease Gun Kt has 12" flexible hose to get inte tight spots
with ease. Kit contains: gun and 1-8 oz. tube of grease, Part
#1885510, For replacement tube, order Part # 103077.

Prnsumalic Tire Sgal, seals all leaks including bead leaks and
punctures up 10 3/16 inch diameters. Prevents flats for tread
iife of tire. Avatlable in following amounts.

Case 0! 12 - 11 Oz, Tubes 1685537
Case ol 24 - 11 Oz, Tubes 1685525
5 Gaflon Palt 1685527

Touch-Up Palnt keeps equipment in showroom condition.

Daubbary
Spray Cans Quaris 12/Ctn.
“Simplicity Orange - 103262 | 1685037 1685520 - Mixed
(12 cans/ 1685179 {6 Simp. Orange,
& White}
“*Classic Drange - 16E5558 1685560 1685562 - Mixed
{12 cans/1G85558) (6 Classic Crrange,
E-Whle}
White 103049 1685032 1685562 - Mixad
(12 cansMB85178) {6~-Classic Orange,
B-Whita)
1585520 - Mixed
{6-Simp. Orange,
E-While}
Black - 1685551 N.A, M.A.
(12 Cans/15855521

*For 1977 thru early 1886 prodacts,
**For praducts produced after 12/1/85.

Simplicily Designer Seal Covers are double stitched, essy
care vinyl. Kesps new seats new, makes worn seats look new.

= Small Cover for 4000, SO0,

& 6109 Tractors 1685540

= Large Cover lar 200, 7000 &
S000 Fractors 1685541
# SunStar Saat Cover 1885577

Extend Equipment Life - Use Only Genuine Simplicity Paris




Table of Contents

FRAME GROII P ..ottt it tiemaaan et s e 2
FRONT AXLE GROUP .. .ciiei e iiaiaiminrasnsnsasraanainanmars aasnrr s aansmnranstanes 4
STEERING & FRONT WHEEL GROUP . ... .. et B
ENGINE GROUP ..ottt irtittaiaiairarsrantams s ssnasaanss e arsasmm st ees 10
REAR TIRES & DRIVE GROLIP . ... ..t rraninrissanrm s naa e 12
BRAKE & CLUT COH . oontot ittt iarasaraamm i asaaan s s s mm et 14
ELECTRICAL GROUP ..ot itiatair i tataraiaanrasismsarabsar s ss st aass 16
HOOD, GRILLE & DASH GROUP ... s e 22
SEAT B DECK GROUP ... .oii ittt imitiurartonrasaaaasnsnsaraaqassssrarasssananasosssns 24
36" MOWER, DECK & ARBOR GROUP .. ... ... it 26
36° CLUTCH & ROLLER SUPPORT GROUP ... . e 28
26" ROLLER & MISC. GROUP ... .o iaa it raiair s ar s 30
DECAL GROUP ..ottt taam e astaasansarararaas assranssasaasaesstoarrsssssasassns 32
PEERLESS TRANSAXLE MODEL BOT-019 .. ..o me 34
PEERLESS TRANSAXLE MODEL 801-099A . .. .. ... it 38
STANDARD TORQUE SPECIFICATIONS ... .. e Inside Back Cover



sfm Il.l:l-’ Frame Group
/ i 4

A-"'GES

Early Models

4

PP

42 21 28

Mount support {Aef, No.
33} using front hale.

35—? ,/TQ
WOTE: Use slandard hardware 44 13

torque spec. chart ynless
ptherwise noted.



Mfg. No. 1690840, 1690843, 1680908

- -t [ )
Freme Group Kimplicily
Rel. Fart
Mo, MHo. Qty. Descriplion
1 1654707 1 BRACE, Saat
2 924856 G SCREW, Taptite, 5/16-18 = 1/2
3 1671748 1 EUPFORT, Axle Wrapper
4 1655581 1 BAR, Draw
5 g21210 3 CAPSCREW, Mex, 3/8-16 x 1
3] 915465 10 LOCKWASHER, 3/8
T 916850 10 MUT, Hex, 3/8-16
& g=21965 6 CAPSCREW, Hext, 3/8-16 x 3/4
o 172038 1 GAIP, Handle
10 1673204 1 HAMDLE, Lift
1 156116 1 WASHER
12 Q21977 1 CAPSCREW, Hex, 5/16-18 x 1-1/4
13 122186 1 CLAMP
14 836517 1 CAPSCREW, Hex Washer Hd., 1/4 20 x 5/8
15 1658970 1 FLATE, Adapior
15 1673911 1 SPRIMNG, Extension (Used on 1530540
after serial no. 3329 and 1690309
after serial no. 2607.)
17 1656754 1 BAR, SuPpDrt
18 1656753 i ARM, Support
19 92195% 2 CAPSCREW, Hex, 1/4-20 x 5/8
20 1654783 1 SUPPQRT, Clutch
21 916954 4 LOCKWASHER, 144
a2 916822 4 NUT, Heax, 1/4-20
23 16674885 1 LEVER ASSY., Clutch PTO (Used on 1690840
before serial no, 3330 and on 1630305
before serial no. 2608 and an all 1690343}
1673910 1 LEVER ASSY., Cluieh, PTO {Used on 1630840
aftar serial no. 3324 and on 1680503
: afar zerial no. 2607.)
24 176939 i GAIP, Handle
25 1674141 2 FODTAREST
26 a2133z 14 CAPSCREW, Hex, 5/156-18 & 3/4
7 917356 20 LOCKWASHER, 5A16
o8 at7ar2 20 MUT, Hex, 5/16-18
29 1664847 4 SCREW, Taplile, 51618 = 3/4
30 1655075 2 BRACE, Axle Support
a1 1664034 1 SUFPPORT. Axle
Iz 918381 1 WASHER, Plain. 11/22-1 x 10 Ga.
33 1655803 1 SUFFORT
34 1672118 1 STOF. Belt
35 16656812 1 STAP, Belt
a6 917377 2 WASHER, 1/4
37 521333 1 CAPSCREW, Hex Hd., 5/16-18 x 1
3g 16567491 1 SUPPORT
ag 1574420 1 FRAME
40 1672075 2 LATCH ASSY.
41 205852 2 CARRIAGE BOLT, 5/16-18 x 344
42 17542 2 WASHER, Plain, 5/16&
43 925003 4 SCREW, Taptite, 1/4-20 x 1/2
44 923325 2 CAPSCREW, Hex, 5/16-18 & 7/8
45 927425 2 SCREW, Taptite, 1/4-20 x 5/8

{Used gn 1600840 after serial no, 3329
and 1590909 after merial no. 2607.)

45 158399 1 RiMNG, Retaining {Used on
1690840 after sarial no. 3329 and
1690903 after zerial no. 2607.)



SFMPIIE'-’_I’ Front Axie Group

Ref, Mo, 9 ingludes
Hef_ Nos. ¥, 8, 10,
14, 16 &1T.

23
25

T

Lube spindre thru Fittings
with grease {2 plages),

{ Torque to
A5-62 i, Ibs.

Torque lo 1525 1. Ibs. for tie rod
studs wilh notches in hex (new
design] (2 places}.

Torgque to 12-15 K. Ibs, for tie rod
sluds with ng notches in hex
told design) (2 places).

WOTE: Use standard hardware
torgue spec. chart unless
otherwize noted.



Mig. No. 1690840, 1690843, 1690909

r ) - -
Front Axfe Groug S:mplu.-dy
Ret. Part
No. MNao. iy, Bescription
1 1565864 1 LEVER ASSY., Brake
2 1684547 5 SCREW, Taptite, 5/16-18 x 3/4
3 1 SUFPORT ASSY., Axle, Rear (See Ref. No. 4)
4 TGEESE01 1 SUPPORT ASSY., Aear w/Bushing
5 1663114 1 BUSHING
B 927754 2 E-RiNG, Ext., 3/4
i 176440 4 BUSHING
g 1 AXLE SUE ASSY. [See Rel. No. 9]
9 18715847 1 AXLE ASSY. Front
10 921133 2 FITTING, Lube, Drive Type
1 108181 2 WASHER
12 1665073 1 SPINDLE ASSY. R.H. (4203 only)
1673325 1 SPINDLE ASSY. R.H. {4211 only)
13 1668927 2 EOQCKNUT, Hex, 3/6-24 (Gr. 8)
14 921525 1 CAFSCREW, Mex, 1/2-13 x 1-374 (Gr. §)
15 281482 3 WASHER, 916
16 1671260 1 SPACER
17 Q30546 1 LOCKMNUT, Hex, 1/2-13
] 1667247 1 TIE ROD ASSY.
19 1673637 1 SPINDLE ASSY., L.H. (4208}
“*1673633 ] SPINDLE ASSY., L.H. (4211)
“**1865080 1 SPINDLE ASSY., L.H. {4208]
"TT1E73324 1 SPINDILE ASSY., L.H. (4211)
20 918387 1 WASHER, 5/8
21 917372 1 MEJT, Hex, S5/16-18
22 817356 1 LOCKWASHER, 5/1B
23 17642 2 WaASHER, 5/16
24 1668147 1 GUIDE, Drag Link
25 921333 7 CAPSCREW, Hex Hd., 5/16-18 x 1

*Used on 1650840 on serigl nos. 1326 through 3320
*Jead on 1690843 after serial no. 1498,
*wrUcad on 1640840 before serial no. 1327 and after serial no. 3319,
eriv)lend gn 1690543 before serial no. 1499 and 1690840 atier serial no.
2319 and on all 16505049.



Si'ﬂl‘l’fﬂffq Steering & Front Wheel Group

A5
MOTE: ke slandard hardware
Early Madels torque spec. chart unless
otherwise noted.
K]t}
!
Torgue to 10 fi.bs. J;’
/
E 7y i
S /
14 P
!
16 \® I
@/ g ; Coat gear teeth £ f-"
i with gregse. .'f
J 17
b Torgue o
- 13-19 fi. 1bs.
Tarque o 20-30 1L [bs. Torque 1o 11-16 it Ibs.
|2 places) for drag link [2 places) for drag link
studs with a nolch in ko studs with no notch in hex

{nenw design). (old design).

NOTE NO. 1
Loosen jam nul and index drag
link [Aef. No. 8) 1o correat angle
then tighten jam nut 10 23 K. Ibs.
Filting on ball joint should ba

on Jine wiih ball joint,

FRetaining ring must be
Early Models properly seated in groove,




Mig. No. 1690840, 1850843

Steering & Front Whee! Group SH'HF’IEI’"I
Ref. Parl
No. N, Oy, Description
1 221332 4 CAPSCREW, 0/16-18 x 374
g 1667513 1 TOF PLATE. Steering
3 935048 4 LOCKMUT, Flange Whiz, 3/16-18
4 T1873009 1 SHAFT AS3Y, Steering
L Tre440 5 BLUSHING
B IB6FE22 1 KEY
7 928721 2 SETSCREW, 5/16-18 x 1/2, Gr. 8
B 1685168 1 GEAR, Stecring
g “819326 2 WASHER, Flain, 8716
10 1652743 1 BASE PLATE, Steering
1 1673635 1 RCOD, Steering {Used on Mig. Mg 16030840
from serial no, 1327 thra 33115 and on
wfg. Mo 1690843 after serial no. 1498.)
165724E 1 ROD. Steering {Used on Mig. No. 1690840
before serial no. 1327 and an Mig. No.
1680842 before serial no. 1495}
1674076 1 ROD, Steering {Used an Mig. No. 1680840
after serial ng. 3319.)
12 1BE8S2Y 2 LOGCGKMUT, Center, 3/8-24
13 1667240 1 LINK, Crag {Used an all Mfg. No.
16RB0BL3, and on 1690840 hefore
serial no. 3328) {One plece assy.)
1674143 1 LINK ASSY, Drag {Used qn all Mlg. Ma.
1690840 after sgrial no. 3319)
{lnch. Ref. Nos. 32, 32, 32)
14 1857017 i CAFP, Steering Wheel
5 BESEE 1 BOLT, Hex, 5716-18 x 3-1/2
16 023362 1 LOGCKNUT, Hex, 5/15-18
17 “1670989 i WHEEL, Stearing
18 1664090 1 TUBE (Service Only See Note Below)
19 927704 2 "ET RING. Ext., 374
20 1673352 2 WASHER
21 156316 4 BEARING
2z 1651787 2 WHEEL & TIRE ASSY., 13 x 5.00-6
{Used on Mig. No. 1690840)
1653617 2 WHEEL & TIRE ASSY., 15 x 6.00-6
(Used on Mfg. No. 1690843)
23 1661774 el WHEEL, w/o Bearings
(Used on Mg, No. 1630840)
16536156 2 WHEEL, w/o Bearings
fUsed on Mig. Mo, 1630843)
24 1691786 2 TIRE, 13 x 5.00-6. Tubeless Turf Tread
{Used on Mig. No. 1690840}
1653618 s TIRE, 15 x 6.00-6, Carlisle
(LUsed on Mig. Mo, 1690843}
1656885 2 TIRE. 15 x 6.00-6, Goodyear
{Used on Mig. Mo. 1680843)
25 172353 2 STEM, Valve
26 1673333 2 GAF, Hub, Threaded
27 TT177642 1 WASHER, Compression
28 Y 1685187 1 WHEEEL, Steering {|ncludes Ref. MNo. 23}
29 TBETSTS 1 WASHER, Hex
30 ““1857003 1 SHAFT, Stearing
H 1 LINK, Drag (Mot serviced separately, see Ref. Mo, 13)
32 918403 1 NUT. Jam 3/8-24 UNF-2B
33 1668567 1 BALL JOINT ASSY.

NOTE: SimplicHy lire gpalant can be used in place of tubes. See inzide ironl cover.

*Used on Mfg. No. 1650840 after serial no. 1395 and an Mig. No. 1690843 after sarial no. 1823,

**Used on Mig. Mo. 1680840 before serial no. 1396 and on Mfg. No. 1650543
balore serial ne. 1524,



srmplinily Steering & Front Whee! Group

A-"T5t

Torgue 1o
104, Ihs.

|

155
2%

7 Coat goar
h f lemth with grease.
r

NOTE MO i1 \ /
Loosan jam nut and index drag \@“

link [Rel. Mo, 9) to corract angle : 7

then tighten jam nut 10 23 . 1bs. - _

Fitting on ball joint shoutd e

in ling wilh ball joint.
Torque io

1318 ft_ [hs,

Torque to 1535
13~ [t fbs_ 12 places)

lor drag link
studs,

Ratalning ring must De/

NOTE: Lse standard hardware properly seated tn groove.
torque spec, chart unless
atharwisa noled,



Mfg. No. 1690909

Steering & Front Wheel Group Sfmpliullq
Aef. Pan
Mo, M. Qty. Descriptlon
1 821332 4 CAPSCREW, 5/16-13 x 3/4
2 1867513 1 TOP PLATE, Steering
3 1664040 1 TUBE (For Service Only)
4 1674140 1 SHAFT ASSY . Steering
L] 176440 ] BUSHING
31 1667622 1 KEY
¥ azET2 2 SETSCREW, 5/16-18 x 1/2, Gr. &
8 1675388 1 GEAR, Steering
L2 1674143 1 LINK ASS5Y., Drag
0 1652743 1 BASE PLATE, Steering
1 230048 q {OCKNUT, Flange, Whiz, 5/16-18
12 1674076 1 ROD, Steering
13 1668927 2 LOCKNUT, Center, 3/8-24
14 1657017 1 CAP, Stearing Wheel
15 1673333 2 CAP, Hub, Threadad
16 B23362 1 LOCKNUT, Hex, 5/16-18
i7 1670958 1 WHEEL, Steering
15 A B403 i NUT, Jam, 3/8-24
1% Q27T 2 “E" RING, Ext., 374
20 1673352 2 WASHER
21 156316 4 BEARING
22 1653617 2 WHEEL & TIRE ASSY., 15 x 5.00-6
23 1653615 2 WHEEL, w/o Bearings
24 16536148 2 TIRE (Carlisle)}
25 172353 2 STEM, Valve
26 219325 2 WASHER, Flain, 516
a7 Q25690 2 BOLT. Hex, 5/16-18 x 3-1/2
28 16649567 1 BALL JOINT ASSY.
24 1 LINK, Drag (Mot Serviced Separately.

See Ref. Mo. 8)

MOTE: Slmpficity Pneumalic Tire Sealant can be used in place of tubes o
stop rim leaks ard 1ill small punctures. See inside frent cover for part
numbers of tubes and cages available at your Simpliclly dealer.



sfﬂlplfﬂf’q Engine Group

Apply VC-3

sealar! to threads. 1 2 ——@

Apply anti- Torque to 7-11 fL. 1bs. (2 places)

seize lubricant b g Goal with grease before assembly,
to srankshatt, T
84 S
g\ )7 18
\\ ;

Torgue to
20-30 11. 1h=.
{4 places).

MOTE: Use standard hardware
torgue spec. chan onless
atnarwise nolad.

1690243 Cinly

16



Mfg. No. 1650840, 1630843, 1690909

- ;) at
Engine Group SJmphnlfq

Rel. Part
Ko. Mo. aty. Descriplion

1 1 EMGINE, & H.P. (1680840 only)

1 EMGINE, 11 H.P. (1630843, 168090%)

2 1656099 1 KMOB, Thralthe

3 1637372 1 CONTROL, ASSY,, Throttle

q 224939 2 RIVET, Pop, 114

5 924356 B WASHER, Plain, 3/8

51 172844 P STOP, Belt

Fil #7378 b WASHER, 3/8

8 330598 4 SCREW, Taphte, 3/B-16 x 1-1/2

2 1665272 1 PULLEY ASSY. Engine

10 9t819% 1 LOCKWASHER, 7/16

11 B2EQ38 1 CAPSCHEW, Hex, 7/16-20 x 1-1/4

12 17372 P MNUT, Hex, 5A16-18 {16908343 & 1690009)
13 a1 7356 2 LOCKWASHER, 5716 (1890843 oaly}

14 1655848 1 MUFFLER, (1690843 & 1690909)

15 831893 1 CLAMP ASSY., Exhaust (1690843 only)
16 1655860 1 FIPE, Exhaust (1690843 & 1690908)

17 1650670 1 GASKET, Muffler (1680843 & 16909049}
15 9305 2 SCREW. Whiztock, 5716-18 x 3/4 (1680843 & 1690809}
1% 1667346 1 CAP, Pipe
20 1655405 1 FPIPE. Oil Drain
21 B32849 1 LOCKNUT, Canduil {1690305 only)
22 931342 1 BOLT. Carriage 516-18 x 3-2/4 Gr. &

(1630509 anly)

23 915642 1 WASHER, 5/16 [15308909 anly)
o4 1676183 1 CLAMP (16830902 only)
25 217356 1 LOCKWASHER, 5716 {1630904 only}
o6 ;7Ir2 1 WUT, Hex, 5/16-18 (1690202 only}

11



Sﬁ'ﬂp’fnifq Rear Tires & Drive Group

25+ 03 elegranse

Retgining ring rmuost be hetween pulley hub & snap
proparly sedted in ring on trans.

40
Grease
13! stide each brkt,
| {Ref. Mo. 13
T Lerwards d& of trans.
Apply antt-saize lubricant
to axles before azsembling
wheels,
Targua 1o
11-17 fi. ibs.
NOTE: Lise standard hardware 42 4 plages),

terque gspec. chart unieas
olherwise noted.

12



Mig. No. 1690840, 1690843, 1620809

Rear Tires & Drive Group sfmphl:l'fll

Aef. Part

Mo, Mo, Cty. Descriplion

1 1666696 1 "W BELT

2 aFaFe 2] MUT, Hex, 5/16-18

3 7356 a LOCKWASHER, 5715

4 1666703 1 STOP. Belt

a a1 7642 3 WASHER, 516

6 821333 1 CAPSCREW, Hex, 5/16-18x 1

7 1666693 1 PULLEY ASS8Y., Transmission

& 30540 2 SETSCHEW, 5/116-18 x 58

g 21965 3 CAPSCREW, Hex, 3/8-16 x 374
10 920415 1 CAPSCREW, Hex, 3/8-16 x 1-1/4
11 216965 2 LOCKWASHER, 3/8

12 816950 & LOCKNUT, Hex, 3/8-16

13 1666632 2 SUPPORT, Transmission, Aear
14 021719 4 CAPSCHEW, Hex 5/116-18 x 2-1/4
15 930651 1 LOCKMNUT, Hex, 3/8-16

16 305123 1 KEY. Woodruff, #9

17 A2042 2 KEY. 3/16 x 3/16 x 1-1/2

15 108181 2 WASHER, 15 Ga.

19 1867191 1 SPACER

£0 1667192 1 SPACER
“21 i TRAMNSAXLE, 5 Speed, Peerless
22 1666631 1 SUFPRORT, Transmission, Front
23 223325 4 CAPSCREW, Hex, 5/16-18 x 1/8
24 921966 4 CAPSCREW, Hex, 3/8-16 x 7/8
2% 230607 4 SCREW, Taptite, 5/16-18 = 5/8
26 1666697 s SPACER

27 1666641 1 ROL, Shift

28 2021050 1 KMNOB, Ball, Shift

29 920234 1 CAPSCREW, Hex, 1/4-28 x 5/8
20 216864 1 LOCKWASHER, 1/4

21 15955 1 WASHER, Plain, 3/16

a2 166638 i LIMK, Shift, Lower

a3 1666630 i SHIFT LINK ASSY., Upper

a4 1673244 2 WHEEL & TIRE ASSY., 18 x £-1/2-8
25 1655816 b TIRE, 18 x 8-1/2-8, Carlisle

36 172353 2 VAL VE STEM & CAF

K 1673245 2 WHEEE

38 92¥raq 2 E-RING

39 108139 2 WASHER

40 1673333 2 CAF, Hub, Threaded

41 158409 2 BELT STOP {Used on 1690340 & 1690309}
32 21210 2 CAPSCREW, Hex 3/8-16 x 1

*"NOTE: See an autharized Tecumseh dealer for parts and service;
Peerless paris ara not avallakle thma Simpilcity, however, for cusiomer
canveniense, an exploded view of the Peerless transmission is shown
at the end of the manual.

13



Si"mplfl:i'fy Brake & Clutch Group

Belwasn lrame 5
head of stud.

Graase pedal shalt and
insert damper {Ref. No. 28] |4
inta pedzl groove befors
assambling pedal (Rel. No. 28).

27
Cluich Rod

Instal in lower
brake cam lever
hole.

Small gng of spring.

’_.-"" < - Hook on wirg harness clip
o - -
o - I / capscrew and secure with
lacknut (Reld. No 18).
21
0

I_..—-_'"'
Insigll i 4 :
e OB S
pedal assy@?? - /\@ IF\ @.._.__]E
2
2 )“i 4
’ ]

A minimum of two full Ihreads
must extand thra not afler assy.

NOTE: Use slandard hardware
locque spec. chart unless
otherwise noted,

14



Mfg. No. 1650840, 1680843, 1690209

Brake & Clutch Group

Limplicity

el Fart
Koa. No. Oty. Descriplion
1 918213 1 NUT, Hex, 7/16-14
2 9158199 1 LOCKWASHER, 7716
3 157273 1 STLD
4 918447 3 PN, Cotter, 3/32 x 344
4 91TAFY 3 WASHER, 1/4
3] a21969 1 CAPSCREW, 3/8-16 x 1-1/2
7 1653076 1 IDLER ASEY.
& gi17542 1 WASHER. Plain, 516
a 1668294 1 SPACER
10 1665460 1 PULLEY ASSY.
11 106717 1 GUIDE, Belt
12 918965 1 LOCKWASHER, 3/8
12 916950 1 MLUT, Hox, 3/8-16
14 824058 1 LOCKNUT, Hex, 7/16-14
15 1558106 1 SPRING, Tension
16 1666656 1 BROD, Brake
17 16863138 1 GUIDE, Rod
18 923362 1 LOCKNUT, Hex, 5/16-18
18 1666754 i SPRING, Return
20 935048 1 LOCKMUT, Hex, Flange, 5/16-18
27 1662136 1 SPRING
22 924433 2 LOCKMUT, 5/16-18
23 1657222 1 GUIGE ASSY., Rod
249 157041 1 SPRIMG, Compression
25 gi191022 1 COLLAR, Set
26 oz8a04 1 SETSCREW, 1/4-20 x 3/8
27 1655055 1 ROLC, Shateh
28 1657322 1 DAMPER, Rubber
24 1656652 1 PEDAL, Foot
a0 1656854 1 PLATE, End
i 987429 2 SCREW, Taplite, 1/4-20 x 5/3
3z 922705 1 WASHER, Flain

BRAKE LINKAGE ADJUSTMENT

1. Belore adjusting Brake linkage, brake cam lever must

be properly adjusted on disc brake.

2. With brake ciulch pedal engaged (up to ithe rear
against stop), dist brake gam lever to the rear against
stop and rod quide (Ref, Mo, 17) as tar forward as slot
will 2llow, adjust brake rod nut {Rel. No. 22) until 1/4"
of clearange is obtained between nut and spring (Hef.

Mo, 211,

15

CLUTCH LINKAGE ADJUSTMENT

1. With clulch pedal engaged (pedal up against stoph
apply 15-20 bz, to force pulley idler {Rel. No. 10} to
lirmly seat transmission drive helt. Adjust clutch rad
nut (Ref, No. 22) so clearance between nut and end of

rod guide is 7/8 o 17

2. Fully depress clutch pedal and ook parking brake.
Hold clutch rod (Rel No. 27} 50 nul (Rel, Mo, 22) is
against rod guide (Ref. No. 23} and position and lock
set collar (Ref. No. 25) 50 spring (Ref. No. 24) is

compressed 144 1o 348",



SFmpfi:.-ﬂy Elactrical Group

A-"BEE

Torque Rel No. 5 12
Inside dash 1o 35-45 in. Ibs,
{2 places)
4 Torque Ref, M. 15
3 1o 15 in. Ibs.

Ground

Ground on frama
in idler bracket
motnting hole.

B -w———— [Charge circuit
BN &ngine,

Starter 29

MNOTE:; Us2 standard hardware
torque spec. chart uniass
otherwise neled.



Mfg. No. 1690840 (Befora serial no. 3513) & 1690843

Elecirical Group sj'mp’fgifq
Ref. Part
MNo. No. Oty. Desctipilon
1 175260 1 SWITCH, Ignition
2 9180056 1 LOCKWASHER, Internal Tooth, 5/8
3 122234 1 NUT, 5/8-32
4 122203 1 KEYS, 2
5 817372 2 NUT, Hex, 5/16-18
6 917356 2 LOGKWASHER, 5/16
7 1665237 1 WIRE ASSY.
8 1672238 1 QUADRANT, Shift
9 027428 7 SCREW, Taptite, 1/4-20 x 3/8
10 023341 2 CAPSGREW, Mex, 1/4-20 x 3/4
1 1669831 1 CLAMP, Battery
12 636291 2 CAPSCREW, Hex, 1/4-20 x 7-1/2
13 1685215 1 BATTERY SERVICE KIT
14 921319 2 WASHER, 1/4
15 916964 2 LOCKWASHER, 1/4
16 916622 2 NUT, Hex, 1/4-20
17 1655522 1 CABLE
18 917415 1 NUT, Hex, #10-32
19 922711 1 LOCKWASHER, Ext., #10
20 1671994 1 SOLENCID
21 1666696 1 HARMESS, Wiring
7 122023 1 COVER, Terminal
23 185073 1 CLIP, Speed
24 172163 1 CIAGUIT BREAKER
25 1668602 1 CLIP, Wire
26 142213 1 CABLE
27 92H022 2 NUT, Retainer, 1/4-20
28 1654634 2 SWITCH, PTO
29 930647 1 LOCKNUT, 9/16-18
20 927429 3 SGREW. Taptite, 1/4-20 x 5/8

"Reierence Me. 13 includes decal.

17



srmpfil.-ily FElectrical Group

Torgue Rel. Mo 5
to J5-45 m. Ibs.

Ingide dash
{2 places]

Torgque Ref. Mo 18
1o 15 . s

@)

o
k=

- (
(&
N
N

21 .

El
: 4
N
?ﬁ'{g"

"' Ground

Ground on lrame
wmidler bracket

%'J mouniung hole

Charge gircuit
Qn angrng.

MOTE Llse standard Rardwars
[OrgQue Spec charl untess
gthatwse noted

18



Mfg. No. 1690840 (After Serial No. 3512)

Flectrical Group

simplinify

Qty.

Descriplion

Rel. Parl
Mo. Mo.
1 1TE280
2 418806
3 122234
4 122203
) G737z
6 217356
¥ 1665237
8 1672238
] 927438
10 92331
11 1669831
12 92BR34
13 1885215
14 9213159
15 916864
16 46622
17 1603195
18 28175
14 82271
20 1671994
bl | 1674226
22 122023
23 165073
24 1665238
23 1663E02
26 1603618
27 a2e022
28 1654634
29 1665586
30 B25582
al GA5944

*Aeference No. 13 includes decal.

1
1
1
1
2
2
1
1
K
2
1
2
1
2
2
2
1
1
1
1
1
i
1
1
1
1
2
2
1
3
2

SWITCH, Ignition
LOCKWASHER, Internal Tooth, 548
NUT, 5/8-32

KEYS, 2

MUT, Hex, 5/16-18
LOCKWASHER, 516

WIRE ASSY.

QUADRAMT, Shilt

SCHEW, Taptite, 1/4-20 = 3/8
CAPSCREW, Hex, 1/4-20 x 3/4
CLAMP, Battery
CAPSCHEW, Hex, 1/4-20x 7
BATTERY SERVICE KIT
WASHER, 1/4
LOCKWASHER, 144

MUT. Hex, 1/4-20

CABLE

MUT, Hex, #10-32
LOCKWASHER, Ext., #10
SOLENGID

HARMESS, Wiring

COVER, Terminal

CLIF, Spesd

CIACGULT BREAKER

CLIP, Wire

CABLE

MUT, Retainer, 1/4-20
SWITCH, PTO

SWITCH, Interlock

SCREW, Tapftile, 1/4-20 x 3/4
SOREW, Taplite, #5-40 » 3/4



Bimplicity

Electrical Group

walh}
LT
=

4
ii
&

Charge cirguil
on engine.

20

Ground

Ground oo frame
in idlar brackat
mounting hole.

MOTE: Lse slangard hargwane
terque spec. chart unless
olherwise noted,



Mig. No. 1630900

Electrical Group

Limplicity

RAel. Part
Nao. Nio. Cy. Descriplion
1 178280 1 SWITCH. lgnition
2 918306 1 LOCKWASHER, Internal Togth, 5/8
3 122334 1 MUT, 5/8-32
4 122203 1 KEYS, 2
L ANTITE 2 MUT, Hex, 2/1G-18
31 917356 2 LOCKWASHER, 2/186
7 1665237 1 WIRE ASSY.
8 1672238 1 QUADRANT, Shift
a 927428 8 SCREW, Taptite, 1/4-20 x 3/8
10 423341 2 CAPSCREW, Hex, 1/4-20 x 3/4
11 16689831 1 CLAMP, Battery
12 928634 2 CAPSCREW, Hex, 1/4-20x 7
13 1685215 1 BATTERY SERVICE KIT
14 921319 Z WASHER, 1/
15 915964 2 LOCKWASHER, 1/4
16 816622 2 MUT, Hex, 1/4-20
17 1603195 1 CABLE
18 17415 1 MNEUT, Hex, #10-32
18 92271 1 LOCKWASHER, Ext., #10
20 1671994 1 SOLENOID
21 16755258 1 HARNESS, Wiring
22 122023 1 COVER, Terminal
3 165073 2 CLIP, Speed
24 1665238 1 CIHRCUIT BREAKER
25 1668602 1 CLIP, Wire
26 1603678 1 CABLE
27 az2/022 2 MNUT, Retainer, 1/4-20
28 1554624 1 SWITCH, PTD
29 122184 1 SWITCH ASSY.
30 a25582 3 SCREW, Taptite, 1/4-20 % 3/4
kY| 32747 1 TIE, Cable
a2 1665586 1 SWITCH, Interlock
X3 235944 2 SCHEW, Taplite, #5-40 x 3/4
34 1665934 2 LIGHT ASSY.
35 1664560 1 SCREW, Plastite, #10-14 x 1/2
36 1654636 2 CLIP, Headlight, Side
a7 1657553 1 CLIP, Headlight, Senter
a8 1654684 1 REFLECTOR ASSY.
a8 2 BULE #1989
40 16854662 4 GASKET
41 1665033 2 LENS, Plastic, Clear

21



Bimplicity

Hood Gritte & Dash Group

Torque 1o
20-30 H, 1bs.

Torgue to
BO-104 in. b3,
[& places}t

28

Brace (Rel. no. 13)
must be assembied
parailel 1o this

24 Torque 1o
1421 in. lbs.
{6 placas)

22

e, 13

surtage.

Tarque to
2-300in [bs.
[6 places}

Apply pads (Ref. Mo, S
12) with adhesive
surface to vertical

wall on hottom dash
board [Ref. Mo, 14).

MOTE: Use slandfard hardware
lorgue speg, chart unless
gtherwiza noted.



Mig. No. 1650840, 1690843, 1690809

Hood, Grifie & Dash Group

Bimplicity

Ref. Part
No. No. Qiy. Descriplion
1 171252 1 CAF
2 1672630 1 DASHEOARD, Top
3 921961 2 CAPSCREW, Hex, 1/4-20 x 1-1/4
4 917377 2 WASHER, 1/4
5 S28R52 1 CAP. Plug {Light Switch} (1650843 only}
& 830561 2 SCREW, Taptite Phillips, 1/4-20 5 3/4
7 16255 2 WASHER, 316
B 1 FUEL TANK (See Ref. No. 11)
9 1654530 t BUSHING
i0 1666447 1 FITTING
11 * 1666450 1 TANEK ASSY., Fuel
12 173335 2 PAD
13 166530 1 BRACE
14 16658641 1 DASHEDARD, Bottom
15 825592 2 SCREW, Taplite, 1/4-20 x 3/4
16 94783 4 SCREW, Taptite, 1/4-20 x 1
17 931704 & LOCKWASHER, Dish, 1/4
18 923358 z LOCENUT, Hex, 1/4-20
19 154372 4 CLAMF, Hose
20 16567575 1 HOSE, Fuel
21 173206 1 FILTER, Fueel
22 1657652 1 HOSE, Fuel (1690843 aniy)
23 1654960 & SCREW, Plastite, #10-14 x 172
24 1656793 1 SCREEN
25 IGT2815 1 GRILLE
26 1656732 2 BOLT, Shoulder, 5/16-18 x 7/3
o7 927557 2 LOCKNUT, Flange, Whiz. 5/16-18
28 1656787 1 FPANEL ASSY., LH.
29 1656786 1 PAMEL ASSY.  R.M.
30 921958 4 CAPSCREW, Hex, 1/4-20 = 1/2
3 916964 4 LOCKWASHER, 174
32 16622 q NUT, Hex, 154-20
33 1656774 1 HOOoD
34 1667248 4 CLIP, Canoe
35 167203 & SCREW, Plastite, 1/4 x 1
38 1672123 2 EDGING, Lower Dash

“Reference No. 11 includes Ref, Ne. 8, 9, 10, 19 (Qty. 1), 20.

3



SI'-M ’.l.’ﬂl- Seat & Deck Group
/ .

Seat supports must pivot
irealy when assembiled.

:/

10 MNOTE: Use standard bardware
torque spec, chart unless
atherwise noled.

4



Mig. No. 1690840, 1690843, 1650902

ol f
Seat & Deck Group simpllnlly

RAel. Part
No. No. Qty. Description

1 1666729 i SEAT

2 a21332 0 CAPSOREW, SM6-18 % 244

] o17642 4 WASHER, 5/16

4 917356 ] LOCKWASHER, 516

5 1668279 1 DECK. Seat

g 1654708 1 SUUPPORT, Seat, R.H.

7 823362 2 NUT, Hex, 5/16-18

g 1654709 1 SUPPDRT, Seat, L.H.

g9 o17372 4 NUT, Hex, 5/16-18
10 825003 4 SCREW, Taptite, 1/4-20 x 1/2
11 1668839 1 PAMEL, Shift

2%



SI’-HIFIEEI."_I’ 36" Mower Deck & Arbor Group

AcTEA Torque to @ I
55 fi. tbs. E
|2 places) ﬁ ?

Targue 13
%24 m S5 tt. Ibs.

Torgua 1o
1512 ft. 1bs.
{12 places)

Apply gasket lormear
o this surlace.

MNOTE: Use standard hardware

Tawrque 1
55 1. 1b%. torque spec. chert unless
(& places) otherwise notod.



Mig. No. 1600838

36" Mower Deck & Arbor Group SFmplfgil"
Rel. Fan
Ne. No. Qty. Descripticn
1 0930585 2 CAPSCREW, Hex Hd., 7/96-14 x 3-1/2
826110 2 CAPSCREW, Hex Hd., 7716-14 x 2-2/4
2 918198 2 LOCKWASHER, 7/16
K| 833263 2 WASHER, 28/64 x1-1/4 x 1/4
4 1673108 1 PULLEY AEEY.
**1E55830 1 PULLEY AESY,
g 1657950 -] SHIELD, Bearihg, Upper
G 1655720 2 HOUWSING, Top
ri 108202 4 BEEARING
8 1585245 2 SHAFT, Arbar {Incl. Ref, Na. 204
9 1685251 2 SHAFT & BEARING ASSY. {Ingl. Ref. Nos. 7, 8, 200
10 1655728 2 HOUSING, Bottom
Ll 817372 g NUT, Hex, Full, 5/16-18
12 817356 3 LOCKWASHER, 516
13 1663858 1 HOUSING, 38"
14 1657560 1 S5TOP, Belt
i5 917642 a WASHER, 5/16
16 1655422 1 DEFLECTOR, Mower
17 916950 2 MUT, Hex, Full, 3/8-16
18 A1EI65 2 LOCKWASHER, 35
19 aa2114 2 BOLT, Carriage, 3/8-16 x 3/4
20 1672132 2 COLLAR, Arbor
iy | 1664241 2 WASHER, Shim
22 1657588 2 SHIELD, Grass
23 1655777 2 ADAFPTOR, Blade
24 S30584 1 CAPSCREW, Hex Hd., FA16-14 = 2-3/4
25 1657584 2 BLADE, 36"
26 1655827 2 WASHER, Splina
27 1656916 2 WaSHER, Cup
28 923457 2 CAPSCREW. Hex Hd, 71614 x 1
29 1664847 1" SCREW, Hex, Wash, Hd., Taptite, 5/16-18 x 3/4
30 920562 4 BOLT, Carriage, 5/16-18 x 3/4
K| 1603205 1 SHAFT, Bolier, Center
32 227793 1 E-RING
33 1671277 1 BAFFLE
34 921332 2 CAPSCREW, Hex Hd., 5f16-18 x 3/4
K 1868500 1 BERACKET, Mowsr
K1 1671552 1 BRACKET, Center, Roller
a7 a2T47r 2 SCREW. Hex H4., Taptile, 5/16-18 x 1
A8 1568513 1 ACLLER
J8 1673106 1 STOPR, Bell
40 1655839 i PLILLEY ASSY.

"Used on serizl no. 2332 and higher
*=l4sed ot serlal no. 2331 and iower.
*+MNaot uzed on serial no. 2331 and lower,

21



SFmplfcify 36" Clutch & Rolfer Support Group

Coat 0.0 with
gnti-zeize lubricant. .
-

MOTE; Alter installlng mower
onto tractor, refer to tractor
Cparalors Manual to level
Ine mower.

MWOTE: Use standard hardware
torque spec. chan unless
olherwise noted.

28



Mg, No. 1690838

- - | J
36" Clutch & Rolter Support Group Smmrpln:dy
Rel. Panl
Mo. Me. Qty. Descrlplion
1 1655507 1 SUPPQAT, Brake
2 Sa7428 2 SCREW, Hex, Wash. Hd., Taptits, 1/4-20 x 3/8
3 1673110 1 ROD ASSY., Brake
*"1655425 1 ROD AS3Y., Brake
4 417A56 15 LOCKWASHER, 5715
5 17372 14 NUT, Hex, Full, 5/15-18
-] 1654655 1 ETRAP
¥ 1663223 1 QUADRANT ASSY. (Includes Ref. Me's. 8, 9 & 10}
a 1663232 1 SPRING, Flat
L2 1663227 i CHUADRANT
10 10542 3 RIVET, Tubular, 3/16 x 5716
11 1668099 1 SUPPORT ASSY., Rolier, B.H.
12 923087 2 PIMN, Clevis
13 18447 ¥ PIN, Catter, 3732 2 374
14 108157 2 CLEWS, Adjusting
15 HSITER 1 CLAMP, Adfusting
16 1655511 1 ROD, Balt
7 108512 i FiVOT
18 1668028 1 SUPPORT ASSY., Roller, L.H.
19 G562 3 BOLT, Carrage, 5/16-18 x 374
20 916950 4 MWIST, Hex, Full, 3/8-16
21 674012 1 SUPPORT ASEY., Maower
22 1654411 2 ROD, Height Adjustment
23 Q30645 2 LOQCKNUT, Hex, Flange, 2/8-16
24 1674011 1 ARM ASSY., Rocker
25 118335 1 SPACER
26 g0 5 2 CAPSCREW, Hex Hd_, 3/8-1G6 x 1
27 154177 1 SPACER
8 108662 1 GUIDE ASEY., Rod
29 g28804 1 SETSCREW, 1/4-20 £ 3/8
30 aimaozz 1 COLLAR, Set
a 163103 1 SPRING
32 171320 T ROD, Cluich
33 1651242 1 SPACER
3 824356 1 WASHER
35 1TIVE 2 WASHER, Flain, 3/8
35 Y268957 1 CAPSCREW, Hex Hd., 3/8-16 » 2-3/4
ar 1656091 1 ARM, Fivol
358 823362 1 LOCENUT, Hex, 5716-18
39 921333 1 CAPECREW, Hex Hd., 3/8-18 x 2-3/4
40 ) kT 1 WASHER, Plain, 1/4
41 1656998 1 LEVER, Brake
42 921911 1 CAPSCREW. Hex Hd., 3/8-16 x 1-3/4
43 1657241 1 LEVER ASSY., Clutch
44 9237586 2 WASHER, Plain
45 1665460 1 PULLEY ASSY.
45 1666254 1 SPACER
47 106717 1 GUIDE, Helt
48 816965 2 LOCKWASHER, 3/8
49 165034 1 SPACER
50 159159 1 SPRING
81 1663232 1 UP-5TAPR, R.H.
52 1663233 1 UP-STOP, L.H.
53 mTE42 4 WASHER, Flain, 5/16
54 820564 G BOLT, Carriage, 5/16-18 x 1-1/3
25 106787 3 CLIP, Hair Pin

*Used on serjal no. 2332 and higher.
**Used on serlgl no. 2331 and lawer.

29



s.Fmp’fnfly 36" Roller & Misc. Group

NDTE

I Iill redf 15 nol threaded, order
16585243 1o receive items 17, 18,
15, 2 and 15.

-
=
T N o
g e, T Py
E--__‘ o FEE
O i Pl
14 ) A4
o Sl
:'::“C‘%:k‘\"\ﬁ-\:-‘w*__."'
)
HHHHHHH -

NOTE: Use standard hargware
torque spec, charl unless
atherwise noted.

30



Mig. No. 1630638

36" Rofler & Misc. Group SEmp’fgfrfy
Ref. Fart
No. No. Qty. Dagcriplion
1 10855 1 V-BELT, Mower Drive
2 1673574 1 FIM, Rivet
3 655835 1 CHAIN, Lift
4 935048 1 LOCKNUT, Hex, Flange, 5/16-18
i 9213323 1 CAPSCREW, Hex Hd., 5/16-18 x 1
& 153124 4 HING, Retatning
Fil Q189387 a WASHER, Plain, 5/8
i 1665487 4 ROLLER
8 913345 i FiM, Cotter, 3732 x 1
10 606472 1 LEVER, Controf
11 1768933 1 GRIF, Handle
12 1668744 1 ROO, P.T.Q.
13 1E7aT 1 CELIP, Spring
14 156306 z PIk
15 17e0T2 3 CLIP, Fin, Safety
16 218452 2 PiM. Cotter, 178 x 1
17 1673576 1 ROD, Lift
iB 420161 1 MUT, Jam, 51618
19 1673575 1 CLEVIS

31



Decal Group

implicify

32



Mig. No. 1690840, 1690843, 1690838

Decal Group sl'rmp’fg"fy

R=f. Pan
No., No. Qty. Description
1 153166 L DECAL, Simplicity
2 1671716 1 DECAL, Hood, RLH.
3 1671717 1 DECAL, Hood, L.H.
4 1666678 1 DECAL, Drive Belt
g 1671960 1 DECAL, Shift Pattern
& 1666716 2 DECAL, 4208 Elactric
1666715 2 DECAL, 4211 Elactric
7 1573431 1 DECAL, Dash, L.H. Side
8 1673430 1 DECA! Dash, R.H. Side
(1690840, 1680843 only)
1675184 1 DECAL, Dash, R.H. Side {169030% oniy)
g 16571314 2 DECAL, Seatl Deck
10 1670969 1 DECAL, Battery, Simplicity
11 1672E82 1 DECAL, Warning
12 1 DECAL, OPE]
13 1672691 1 DECAL, Danger
14 1656855 1 DECAL, Mowaer Height

33



Sir'mplinflq Pesrfass Mode! B01-018




Peerless Model 801-019

Simplicity

Aef. Part

Mo, No. Qty. Dezeripilon
1 FEL I ERF-Y 1 CASE, Transaxle
2 TTB136 1 GEAR, Spur {15 tegcth)
24, TTE145 1 GEAR, Spur {12 teeth)
3 7781264 1 GEAR, Spur (20 teeth)
4 TTBIZTA 1 GEAR, Spur (25 teeln)
5 FrE128A 1 GEAR. Spur {30 testh)
& FrE12A 1 GEAR. Spur (20 teeth)
7 FFE123A 1 {GEAR, Spur (25 testh)
& TTB1244 1 GEAR, Spur (20 teeth)
a TrE122A 1 GEAR, Spur {22 teeth)

10 TTB128A 1 GEAR, Spur [28 teeath)

11 ITR1464 1 (SEAR, Spur (37 taeth)

12 TTB13TA 1 GEAR, Bevel (42 teeth)

13 784266 1 COLLAR, Shift

14 TAROGED 1 BPROCKET (14 teeth)

15 FAEO61 1 SPROCHKET (10 teeth)

16 TFG204 1 SHAFT, Counter

17 FTE113A 1 BEVEL FPINICHN, Input

18 786074 1 SPACER

i9 77B138 ] PINION, Cutput

20 7TE139 ] GEAR, Output

21 70003 1 DISK, Brake

22 TOZ088A 2 KEY

24 Fanom 1 WaSHER

25 FHEEO40 1 RING, Retaining

25 TEQ105A 3 BUSHING, Flanged

27 FROT18A 2 BUSHIMNG, Flanged

2B 786062 1 CHAIN, Roller {No. 41 chain, 22 links)

28 TE00T2 4 WASHER, Thrust

30 o2z 2 BEARING, Thrust

]| 792077 1 BALL, Steel

32 Fanioe i WASHER, Thrust

33 ¥92078 1 SCREW, Set, 3/8-16 = 3/8

a4 2079 1 SPRING

a5 TO2073 17 SCHREW, Hex Hd., Thd. Form., 1/4-20 x 1-1/4

36 780105 5 WASHER, Thrust

3 80121 2 BEARIMNG, Balt

28 QI3 1 WASHER, Flat

29 FEO1G 2 BEARING, Ball

41 FHEOS1 2 RING, Sguare Cul

42 788057 1 RING, Square Cul

43 780712 2 BEARING, Mesdls

a4 70114 1 WASHER, Flat

46 FRADGS oy RIMG, Square Cut

47 F72082 1 COVER, Transaxle

A8 784290 1 AROD & FORK ASSY., Shill

49 TI6135% 1 SHAFT, input

Helerance Nos. 50 - 72 are tound on the lollowing page.

NOTE: Ses an autherized Tecumseh dealer lor parls and
service; Peeriass paris are not available thru Slmpliciy.

35



Sﬁ'llplfﬂl.fl’ Peerless Model 801-018




Peerfess Mode! 801-019

Bimplicity

Ref. Parl

No. Mo. Qiy. Descriplion

50 FIE1844 1 SHAFT, Brake

a1 o000y 1 PLATE, Brake Pad

52 FO0006 2 PAL, Brake

53 TEE026 2 PIM, Dowel

&4 TR2073 2 LOCKNUT, 5/16-24

&5 792076 1 WASHER, Flal

86 790019 1 LEVER, Brake

s7 792073 1 SCREW, Hex Hd. Thd. Farm.. 3/4-20 % 1-1/4
aTA 72085 1 ESECREW,. Hex Hd., Thd. Form., 1/4-20 x 2-1/4
=8 Fa0005 1 HOLDER, Brake Pad

28 FTADS3A 1 GEAR A3S5Y,, Diltergntial {Incl. 2 of No. 60)
G TEQDGS 2 BUSHING

604 7820 1 BUSHING

61 FIE132 2 GEAR, Bevel

&2 e 2 PINION, Bevei

63 76034 1 PiM. Drive

64 780065 2 WASHER, Thrusl

&5 792018 2 RING, Retaiming

il 792040 1 PIN, Rolt

67 FR0001 2 WASHER, Thrust

68 FT4517 1 AXLE {15-1/2" [ang)

a9 Trdaig 1 AXLE [12-1/2" long}

k1] 32035 1 RiNiz, Retaining

71 FE2074 1 FLUG, Hexr Hd., 9/16-18 thread

T2 TRBOEGE 1 SPACER

Reference Mos. 1-43 are found on {he preceding page.

NOTE: See an aulhorzed Tecumseh dealer for parts and
service,; Peerless parts are nol avallable thru Shmplicity.

31



Si'mplfgffy Peerless Model 801-018A




Pesrfsss Model BOT-0719A

Bimplicity

SCHREW, Hex Hd. thread forming. 1/4-20 x 1-1/4

Rel. Part

No. No. Qty Description
i FIOOT 1A 1 CASE, Transaxle
i TTB136 i GEAHR, Spur {15 testh)
2A 778145 i GEAR, Spur {12 teeth)
3 TTB126A 1 GEAR, Spur {20 teeth)
4 TTB127A 1 GEAR, Spur {23 teeth)
a FTE129A 1 GEAR, Spur (30 tegth}
=) TYEI121A 1 GEAR, Spur (20 testh}
7 TTE122A 1 GEAR. Spur (25 teeth}
B TTE1244 1 GEAR, Spur (30 testh)
g8 7781224 1 GEAR, Spur (22 testh)
10 FrE8128A 1 GEAR, Spur {28 teeth)

11 TTB14G6A 1 GEAR, Spur {37 teeth)

12 TIB13TA 1 GEAR, Bevel (42 teein)

i3 FhA266 1 COLLAR. Shilt

14 TEEOSD 1 SPROCKET (14 [eath}

15 786061 1 SPROCKET (10 teeth)
16 FFGE204 1 SHAFT, Counter

17 TIE1134 1 BEVEL PINION, Input

18 FREOT4 1 SPACER

14 TiB13a 1 FINION, Output

20 Fraiaa 1 GEAR, Output

21 Ta0003 1 DISK, Brake

22 FO20A94 2 KEY

25 788040 1 RINWG, Retaining

26 7801054 3 BUSHING, Flanged

27 TBO113A 1 BUSHING, Flanged

28 78E062 1 CHAIN, Roller {No. 41 chain, 22 links)

29 780072 4 WASHER, Thrust

aa FEO122 2 BEARING, Needls

at FR02F77 1 BALL, Stec!

32 fa010s 1 WASHER, Thrust

I3 792078 1 SCREW. Set, 3/8-16 x 378

34 792079 1 SPRING

35 FO2073 17

26 780108 3 WASHER, Thrust

ar 780121 1 BEARING, Ball

K1) THO113 1 WASHER, Flat

14 7B0119 2 BEARING, Ball

41 THAmST 2 SEAL, Square Cul

42 THADST 1 SEAL, Square Cul

43 TAGI12 2 BEARING, Needle

44 TEO114 1 WASHEHR, Flat

46 TEBO53 2 SEAL, Souarg Cuot

47 772082 1 COVEH, Transax(e

48 FHAZI} 1 ROD & FORK ASSY., Shifl

a4 776135 1 SHAFT, Input

50 TT5184A4 1 SHAFT, Brake

Reference Nos. 51 - 73 lound on the fallgwing page.

NOTE: See an authorized Tecumseh dealer for parls and
service; Peerless parls are not available ihra Simplicity.

39



simpfinily Peeriess Model 801-0194




Peariass Model 801-078A

Simplicity

Ref. Part

Ho. MNo. Qty. Description

51 TH00T 1 PLATE, Brake Pad

52 0005 2 PAD, Brake

53 TEED25 2 PIN, Dowel

54 82075 1 LOCKNUT, 5/16-24

55 82076 1 WASHER, Flat

56 7o0018 ] LEVER, Brake

&7 o073 1 SCHEW, Hox Hd. thread lorming, 1/4-20 x i-1/4
57A o084 1 SCREW, Hex Hd_, thread forming, 1/4-20 = 2-1/4
LT 90025 1 HOLDER. Brake Fad

ga 780534 1 GEAR ASSY., Differential (incl. 2 of No. 60}
&0 780064 2 BUSHING

GaA ¥80120 1 BUSHING

&1 7IB132 2 GEAR, Bevel

G2 7TET 2 PINION, Bevel

63 788034 1 PIN, Drive

64 70065 2 WASHER, Thrust

65 792018 2 RING, Retaining

G5 782040 1 PIb, Rall

67 Fanam 2 WASHER, Thrust

68 FT4E17 ] AXLE {15-1/2" long)

64 774516 i AXLE (12-1/2" long)

FLY; TOROGS i RING, Relaining

T2 TRR0EG 1 SPACER

73 THB0AE 1 BRACKET

Aelerence Nos. 1 - 50 are found an the preceding page.

HOTE: See an authorized Tecumseh dealer for pariz and
servica; Peerless parts are nol available thru Simplicity.

4]






e ——m

_..,..______
AT

TORQUE SPECIFICATIONS FOR
STANDARD MACHINE HARDWARE

TOLERANCE + 20%

SIZE SAE GRADE #2 | SAE GRADE #5 | SAE GRADE #8

O g &0
8-32 19 In. Lbs. 30 In. Lbs. 41 In. Lbs.
B-36 20 " 31 o 43 "
10-24 27 “ 43 60 "
10-32 31 " 1 4s “ 68 "
1/4-20 66 - 8 Ft. Lbs 12 Ft. Lbs.
1/4-28 76 " 10 . 14 "
5/16-18 11 Ft. Lbs 17 25
5/16-24 12 " 19 25
3/8-16 20 " 30 45
3/8-24 23 " a5 50
7/16-14 a0 - 50 " 70 '
7/16-20 a5 - 55 " 80 "
1/2-13 50 - 75 " 110 .
1/2-20 55 . a0 . 120 -
9/16-12 65 ” 110 . 150
9/16-18 75 ” 120 170
5/8-11 90 - 150 220
5/8-18 100 " | s80 240 "
3/4-10 160 " 260 . 386 "
3/4-16 180 " 300 " 420 o
7/8-9 140 - 400 » 600
7/8-14 155 - 440 - BED g
-8 220 “ 580 900 "
1-12 240 " 840 g 1,000

NOTE:

1. Thess torque values are to ba wsed for all Simplichy
hardware exciuding: locknuls, seif-tapping screws, thread
forming screws, sheet metal scraws and sockal head
SelECTaWE.

2. Recommended sealing torque values for locknuta:  ;

a. For privalling torque locknuts - use 65% ol grade 5
lorques.

b. For iange whizisck nuts (and zcraws) - use 135% of
geada & torgues.

3. Unless olharwise noted on axsembly drawings all torgue
values must mest this speciflcation,

BOLT HEAD MARKING
S5.A.E. GRADE:

: O
. O
&




SIMPLICITY MANUFACTURING, INC, i

500 N. Spring &i., P.O. Box 997 1988
Port Washington, W1 USA 53074-0997




